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COMPLETE ASSEMBLY PART NO.S p— DESCRIPTION PaRT NO.am.| RPC-59325-2
g e | mie | s 46 | STATIONARY MOUNTING BASE 59508000 ] £ REPAIR PARTS DRAWING FOR NO/NC (#2 SIZE) MAGNETIC CONTACTOR
: o por | no PoE 47 | PIVOT MOUNTING BASE 59508—001 1| & NOTE: WHEN ORDERING REPAIR PARTS BE SURE TO FURNISH SERIAL NUMBER AND TYPE
& |oPERATNGl A oA 45 TFINGER SADDLE SUPPORT 7713-000 ] o NUMBER WHICH ARE LOCATED ON THE NAMEPLATE, ALSO THE PART NAME AND PART NUMBER.
2 ?wn_,.__q.mv BLOWOUT | BLOWOUT 49 | FINGER SADDLE ASSEMBLY 70473—002 [ | TEM DESCRIPTION PART NO. QmY.
SUFFIX (AMPS) (AMPS) E 1 | BASE 68013—003 1
oot 108 |CU 50 AMP|CU S0 AMP * — Z O| 2 | SIZE 2 UPRIGHT, AG CONTACT & BLOWOUT COIL ASSEMBLY (50 AMP) | 58852—104 2
50 | MECHANICAL INTERLOCK ASSEMBLY (2 POLE CONTACTOR) (KIT) 68041-002 |mwwo| 3 | 2 | SIizE 2 UPRIGHT, AG CONTACT & BLOWOUT COIL ASSEMBLY (25 AMP) | 58852—105 2
201 [ 115/125 |AG 50 AMP[CU 50 AMP »  [O|_2_| SZE 2 UPRIGHT, AG CONTACT & BLOWOUT COIL ASSEMBLY (5 AMP) | 58852-110 2
me nuwwwuo »M Mw »uw Mu MM ﬁw z 2 | SIZE 2 UPRIGHT, AG CONTACT & BLOWOUT COIL ASSEMBLY (10 AMP) | 58852111 2
= 2 | SIZE 2 UPRIGHT, AG CONTACT & BLOWOUT COIL ASSEMBLY (15 AMP) | 58852112 2
E O[3 [ SZE 2 UPRIGHT, CU CONTACT & BLOWOUT COIL ASSEMBLY (50 AMP) | 58852—101 1
301 | 230/250 |AG 50 AMP|AG 50 AMP ¢ O[3
302 | 230/250 |AG 25 AMP|AG 25 AMP e 3
303 | 230/250 | AG 15 AMP| AG 15 AMP § TO[+ | Sz 2 STATIONARY CONTAGT (COPPER) 02317—000 2
304 | 230/250 | AG 10 AMP| AG 10 AMP B +O[ 4 | SzE 2 STATIONARY CONTACT (SILVER) 02317001 2
305 | 230/250 | AG 5 AMP | AG 5 AMP m] 6 | ARMATURE—STATOR, HINGE PIN, & CORE ASSEMBLY 58675-003 1
306 57.5 |AG 10 AMP|AG 10 AMP 7 | .312-18 X 1.250 LONG STUD 66475—017 1
O 8 | coL (115/125V D.C) 68014—002 1
O 8 | colL (230/250V D.C.) 66014001 1
O & |coL (57.5V b.C) 68014—003 1
8
8
9 | CORE CAP 18048000 1
10| NONMAGNETIC SPACER 19683001 1
11| .250—20 X .500 LONG FLAT HEAD SCREW BRASS 47665-108 1
12| FINGER BOARD 42005-000 1
NOTE: AUXILIARY CONTROL CONTACTS 13 | #8-32 X .625 LONG ROUND HEAD SCREW 47241104 3
CAN NOT BE ADDED TO THIS 14 | #8 SPUT LOCK WASHER 47252—-064 2
CONTACTOR ASSEMBLY. O[ 15 | MOVABLE FINGER SIZE 2 (COPPER) 05722-000 1
K JECHANCAL INTERLOGK ASSEMBLY ITEm g0 O[ 16 | MOVABLE FINGER SIZE 2 (SILVER) 05722—001 2
IS NOT INCIUDED WITH COMPLETE CONTACTOR 17_{ FINGER SPRING 08838000 !
ASSEMBLY. MUST BE ORDERED SEPARATELY. 18| FINGER SPRING 17716-000 1
19 | FINGER SHUNT 04873-000 1
20 | FINGER SHUNT 04873—001 1
21 | #10-32 X .375 LONG SEMS. SCREW BRASS 49136083 2
22 | #10 FLAT WASHER BRASS 47251—008 2
23 | ARC SHIELD ASSEMBLY SIZE 2 42856—001 2
25 | ARC HORN 42029-000 2
26 | .250—-20 X 1.31 LONG STUD 66457015 3
27 | .250—20 X .875 LONG STUD 66457016 1
T |28 | #10-24 x .375 LONG HEX HEAD SCREW Sa. 47779-042 2
+ [[29_[ #10 SPUT LOGK WASHER 47252-065 2
30 |.250 SPLIT LOCK WASHER 48252-038 2
31 | .250-20 HEX NUT STEEL 47253-021 3
32 | .250 FLAT WASHER — BRASS 47251-041 I
33 |.250—20 HEX NUT — BRASS 47254—011 s
34 | .250—20 X 625 FLAT HEAD SCREW 47240168 2
35 | .250—20 X .750 FLAT HEAD SCREW 47240—169 1
36 | .250—20 X .875 FLAT HEAD SCREW 47240170 2
37 | .250—20 X 1.000 ROUND HEAD SCREW 47241195 1
38 | .250 EXTERNAL LOCKWASHER 47304—009 1
39 | #8-32 X .750 ROUND HEAD SCREW 47241-105 1
40| #8 INTERNAL LOCKWASHER 47304—006 2
41 | #10 EXTERNAL WASHER 47303-006 1
42 | #10-32 BRASS HEX NUT 47254-009 1
43 | SEAMLESS STEEL TUBE 17719-000 1
44 | COMPRESSION RETURN SPRING 17717-000 1
45 | SPRING DAMPENER (BUMPER) 70951-001 1

|_| THESE ITEMS ARE INCLUDED IN THE UPRIGHT, CONTACT & BLOWOUT ASSEMBLY.
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